SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 23.95 ddm I Tx E‘lﬂﬂﬂw‘dﬂ' 1.400 M‘HZ ‘ REW GU-‘""" kHz I Tx Power 24.02 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3000 MHz | 737500 kHz | 100.000kHz | 61356196 MHz -15.00 dém -38.96 d& -2.00 dé 3.000 MHz | 737,500 kHz | 100.000 kHz | 822.42056 Mz ~42.64 0Bm 66,66 dB 20,64 dB
-737.500 kHz -700.000 kHz 300.000 Hz 813.99196 MHz -34.39 dBm -58.34 dB -14.39 dB -737.500 kHz -700.000 kHz 300,000 Hz 922,50518 MHz 68,34 dBm _02.35 db 4234 dB
700,000 kHz | 737.500 kHz | 300.000 Hz | B15.43589 MHz 69,12 dBm -53.08 de -30.12 de B EDD ke T 557 500 ke T 300 000 Fe T Bot toaD4 MH- e ne e oo dn e oean
737.500 kHz 3.000 MHz 100.000 kHz B15.64693 MHz -42.76 dBm -66.72 dB -29.76 dB 737.500 kHz 3.000 MHz 100.000 kHz B824.03804 MHz 14 .44 dpm 46 db 144dp
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
™ p"““’"‘ 23.10 dBm Tu Bandwidth 1.400 M‘“Z ‘ RBW 9'3-"3"“ kHz I Tx Power 23.07 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
3000 MHz | 737500 kHz | 100.000kHz | 61356196 MHz -17.54 dBm -40.64 0B .54 db 3.000 MHz | 737,500 kHz | 100.000 kHz | 822.55125 Mz -18.54 dbm 1,60 dB 55408
-737.500 kHz -700.000 kHz 300.000 Hz 813.99196 MHz -41.20 dBm -64.30 dB -21.20 dB -737.500 kHz -700.000 kHz 300,000 Hz 822,50304 MHz 41,74 dBm 64,81 db 2174 dB
700,000 kHz | 737.500 kHz | 300.000 Hz | B15.41018 MHz 42,19 dBm -65.29 dB -22.19 de oD NO0 KH T 737 500 kie | 300 000 e | B4 00589 MH. L5 e b B
737.500 kHz 3.000 MHz 100.000 kHz B815.44082 MHz -17.06 dBm -40.16 dB -4.06 dB 737.500 kHz 3.000 MHz 100.000 kHz B824.04553 MHz Z16.06 dBm 33,13 dB 3.06 db
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB
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Tx Puwsr‘ 22.78 dBm I T= Blamiw-dth 1.400 M‘Hz | RBW 30-‘51"" kHz I Tx Power 23.25 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz §13.95339 MHz -15.00 dem -37.78 dB -2.00 de ~3.000 MHz | 737,500 kRz | 100.000 KHz 822 31870 MHz ~40.99 dBm 54.05 db 2700 0B
737500 kHz | -700.000 kHz | 300.000 Hz 513.99518 MHz -36.58 d8m -59.36 dB -16.58 dB 737500 kHz | -700.000 kHz | 300,000 Hz 822 58125 MHz 60.61 dbm 9287 db 4061 dB
700,000 kHz 737.500 kHz | 300.000 Hz 815.42304 MHz -70.06 d8m -92.84 d8 -50.06 d8 700,000 kHz 737,500 kHz | 300.000 Hz 824,00696 MHz -36.73 dBm -59.99 db -16.73 dB
737.500 kHz 3.000 MHz | 100.000 kHz 815.47553 MHz -42.95 dém -65.73 dB -29.95 dB 237 500 kHz 3.000 MRz | 100.000 kHz B24.06160 MHz 1478 dbm 36.03 db 178 0B
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
™ ""““’"‘ 22.09 dBm Tu Bandwidth 1.400 M‘“Z ‘ RBW 3'3-"3"“ kHz I Tx Power 22.00 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low | Range Up | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz | 613.93625 MHz -20.00 dém -42.09 dB 70008 || [[I— 5055 vz 757 500 vz | 100,000 K 622 5016 MRz -17.57 dem 3057 dB 457 dB
-737.500 kHz -700.000 kHz. 300.000 Hz B813.99411 MHz -41,79 dBm -63.88 dB -21.79 dB -737.500 kHz -700.000 kHz 300,000 Hz 922,50518 MHz -41.35 dBm 63,85 db 2185 dB
700.000 kHz | 737.500 kHz | 300.000 Hz | 81540804 MHz 42,15 dBm -6424d  -ez.1sde 700000 kHs | 737500 kHe | 300.000Hz | B24.00911 MHs e.65 dhm e ezec o
737,500 kHz 3.000 MHz 100.000 kHz B815.43911 MHz -19.28 dBm -41.47 dB -6.38 dB 737.500 kHz 3.000 MHz 100.000 kHz B824.05732 MHz 20.30 dBm 42.31dB 730dp
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB
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Tx ""“’Bf‘ 22.15 dBm I Tx E‘lﬂﬂﬂw'dth 1.400 M‘HZ ‘ RBW 30-‘""" kHz I Tx Power 22.20 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low | Range U, | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000kHz | 613.96186 MHz -14.13 dém -36.28 dB 11308 ||| B om0 MiE 37 oa0 bFE 00 00T 825 o065 iz 44,02 0B 6.5 db 10508
737,500 kHz | -700.000 kMz | 300.000 Hz | 613.99411 MHz -37.98 dbm -60.12 db -17.98 db 737500 kHe | 700.000 kHz | 300,000 He | B23 58016 MHs 70,20 dBm aandB 5029 dp
700000kHz 737500 kHz ] 3J00000Hz | 815.43589 Mz =70.07 dém -52.22 dB -50.07 48 700.000 kMz | 737.500 kMz | 300.000 Hz | B24.00696 MHz -37.93 dém 60.13 B -17.53 d8
737,500 kHz 3.000 MHz | 100.000 kHz | 815.62765 MHz 43,52 dbm -65.56 db -30.52 db 737 500 kHz 3500 Mie | 300,600 ke | 554 03804 MHs EEFTr T BT ¥ T
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standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 21.06 dBm

RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 20.92 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Range Low | Range Up RBW Frequency | Powerabs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 81395447 MHz -22.74 dém -43.80 d& 0.74 08 3,000 MHz | 737,500 kHz | 100.000 kHz 822.55082 MHz 21.30 dBm 4222 d8 530 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.99304 MHz -43.16 dBm -64.22 dB -23.16 dB 737500 kHz | -700.000 kHz | 300.000 Hz 802 50304 MHz _44.05 dBm 54.97 db 94.05 dB
700,000 kHz | 737500 kHz | 300.000 Hz | 515.40696 MHz 43,50 dBm 6465 de 2359 de 700000 kHz | 737.500 kM= | 300000 He 824 00696 MHz 43.63 dBm 8454 dB 2363 dB
737,500 kHz 3.000 MHz | 100.000 kHz 815.43804 MHz -18.37 dBm -39.42 dB -5.37 dB 237,500 kHz 3.000 MHz | 100.000 kHz B24.04445 MHz 19.17 dBm ~40.00 db 617 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26 / 1.4MHz / 256QAM
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Highest Channel / 1 RB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 18.48 dBm I Tx E‘lﬂﬂﬂw'dth 1.400 M‘HZ ‘ RBW 30-‘""" kHz I Tx Power 18.64 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | 813.96196 MHz -20.57 dém | -39.05dB 75708 3000 MRz | 737,500 kHz | 100.000 kHz | 622 33807 WAz 4SAL0Bm | 640508 | 324LdB
-737.500 kHz -700.000 kHz. 300.000 Hz 813.99518 MHz -41,58 dBm -60.06 dB -21.58 dB -737.500 kHz -700.000 kHz 300,000 Hz 822,56946 MHz -71.34 dBm 50,08 dB 5134 dB
700,000 kHz | 737.500 kHz | 300.000 Hz | 81543696 MHz 71.33 dBm -89.81dB | -51.330d8 700000 kHs | 737500 kHe | 300.000 Hz | B24.00804 MHs e dam s dE T arerdn
737,500 kHz 3.000 MHz 100.000 kHz B815.86225 MHz -45.61 dBm -64.09 dB -32.61 dB 737.500 kHz 3.000 MHz 100.000 kHz B824.03804 MHz 218.26 dBm 36.80 db. 526 dB
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Tx Power 18.77 dBm
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RBW 30.000 kHz Tx Power 18.57 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Range Low | Range Up RBW Frequency | Powerabs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 81395339 MHz -23.92 dém -42.69 d8 -10.92 d& 3,000 MHz | 737,500 kHz | 100.000 kHz 82255768 MHz 24.22 dBm 42,79 d8 “11.22 dB
737500 kHz | -700.000 kHz | 300.000 Hz 513.99304 MHz -45.74 dBm -64.51 dB -25.74 dB 737.500 kH= | -700.000 kHz | 300,000 He 853 50411 MHz 46,00 dBm 6457 dB 5500 dB
700.000 kHz 737.500 kHz | 300.000 Hz 815.40696 MHz -46.20 dBm -64.98 d8 -26.20 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.00696 MHz -45.84 dBm -64.41 db -25.84 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.43804 MHz -21.45 d2m -40.23 d8 -9.46 d8 737.500 kHz 3.000 MHz | 100.000 kHz | 824.05196 MHz 23.86 dBm 42,43 dB -10.86 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum :%:' Spectrum
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 23.00 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 3.000 M‘HZ ‘ REW GU-‘""" kHz I Tx Power 22.98 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5,000 Mz -1.539MHz | 100.000kHz | 61356161 MHz -21.23 dém -44.24 0B -8.23 dé 5.000 MHz ~1.538 MHz | 100.000 kHz | 820.06161 MHz 22,28 deém 45,26 dB 0268 0B
-1.538 MHz -1.500 MHz 300.000 Hz B813.99911 MHz -43.45 dBm -66.46 dB -23.45 dB -1,538 MHz -1.500 MHz 300,000 Hz 920,99911 MHz 44,09 dBm 67,08 db 24.00 dB
1.500 MHz 1538 MHz | 300.000 Hz | B17.00268 MHz 43,58 dBm -66.58 dB -23.58 dB L0 M oM T 00000 e T B4 DhEs M 3 as ead e an
1.538 MHz 5.000 MHz 100.000 kHz B817.03839 MHz -20.12 dBm -43.13 dB -7.12 dB 1.538 MHz 5.000 MHz 100.000 kHz B824.04732 MHz 2027 dbm 25 db 727 dp
—
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LTE Band 26 / 3MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB
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SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBimit Gheck r 20 dBimit-Gheek ¥
P< 200 P<200
10 dBm 10 dBm
o der ‘1"’" e 0 dBm {FM-WW—V‘W' urql
-10 dBm I \ -10 dem:
‘ K [ 11 {
20 dBm i WL 20 dem 1y }
-30 dBm j y; -30 dem L
0 dem R i | Ity 40 dB, " W\ﬂwﬂ % lincaia, TRV
TR |[| e =
-50 dBm } -50 dem: +
-60 dBm -60 dem:
<70 dem: -70 dBm
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Puwsr‘ 21.96 dBm I Tx Bandwidth 3.000 M‘HZ ‘ RBW GU-‘DDU kHz I Tx Power 21.93 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 81304011 MHz -21.30 dém -43.26 d8 -8.30 dB -5.000 MHz 1,538 MHz | 100.000 kHz 820.95080 MHz 21.47 dBm 43,40 dB 547 dB
-1.538 MHz -1.500 MHz | 300.000 Hz 813.99911 MHz -44.80 dBm -66.77 dB -24.80 dB 1,538 MHz 21,500 MHz | 300,000 Hz 820.00011 MHz _44.94 dBm 66.87 db 94.04 dp
1.500 MHz 1538 MHz | 300.000 Hz 517.00268 MHz -44.51 dém -66.47 dB -24.51 dB 1500 MH= 1538 MH= | 300,000 Hz 824 00446 MHz 4452 dBm 66,46 dB 5452 db
1.538 MHz 5.000 MHz | 100.000 kHz 817.07589 MHz -22.98 dBm -44.94 dB -9.98 dB 1.538 MHz 5.000 MHz | 100.000 KHz B24.04554 MHz 20,60 dBm 4254 db 7.60 dB
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SPORTON LAB.
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Report No. : FG440146B

LTE Band 26 / 3MHz / 64QAM
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 20.55 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 3.000 M‘HZ ‘ REW GU-‘""" kHz I Tx Power 20.52 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5,000 Mz -1.539MHz | 100.000kHz | 61352580 MHz -25.64 dBm -46.20 0B -12.64 0B 5.000 MHz ~1.538 MHz | 100.000 kHz | 820.06161 MHz —25.01 deém 4554 dB “12.01 0B
-1.538 MHz -1.500 MHz 300.000 Hz B813.99911 MHz -46.15 dBm -66.70 dB -26.15 dB -1,538 MHz -1.500 MHz 300,000 Hz 920,99911 MHz 46,62 dBm 67.15dB 5662 dB
1.500 MHz 1538 MHz | 300.000 Hz | B17.00268 MHz 46,03 dBm -66.58 dB -26.03 de L0 M oM T 00000 e T B4 DhEs M s 5 dam san et an
1.538 MHz 5.000 MHz 100.000 kHz B817.03839 MHz -21.29 dBm -41.84 dB -8.29 dB 1.538 MHz 5.000 MHz 100.000 kHz B24.05446 MHz 23.44 dbm 96 db 1044 dp
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 18.69 dBm I Tx Bandwidth 3.000 MHz RBW GU-‘DDU kHz I Tx Power 18.64 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW |  Frequency Power Abs PowerRel | ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 81396161 MHz -23.86 dém -42.55 dé -10.86 d& -5.000 MHz 1,538 MHz | 100.000 kHz 82096161 MHz 27.28 dBm 45,02 dB -14.28 dB
-1.538 MHz -1500 MHz | 300.000 Hz 81399911 MHz -48.37 dém -67.07 d& -28.37 dB 1538 MHz 21500 MHz | 200,000 Hz 82000011 MHz 4828 dBm 66,01 dB 2828 dp
1.500 MHz 1538 MHz | 300.000 Hz 517.00268 MHz -48.09 dém -66.76 dB -26.09 dB 1500 MH= 1538 MH= | 300,000 Hz 824 00268 MHz 47,92 dBm 66,46 cB 5792 db
1.538 MHz 5.000 MHz | 100.000 kHz 817.05625 MHz -25.59 dBm -44.28 dB -12.59 dB 1.598 MHz 5.000 MHz | 100,000 KHz B54.03639 MHz 54.23 dbm 4287 db 1123 dB
Y
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SPORTON LAB.
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Report No. : FG440146B

LTE Band 26 / 5MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum

=)

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

@ 1Rm AvaPwr [®@1rm AvgPwr
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60 dem
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CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
= Puwsr‘ 22.98 dBm I T= Blanﬂwwdth 5.000 M‘Hz | RBW EU-‘DDU kHz I Tx Power 22.96 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.95530 MHz -23.68 dém -46.66 d& -10.58 d& 7,500 MHz -2.538 MHz | 100.000 kHz 818.01293 MHz 24,76 dBm 47,7208 -1l76dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98795 MHz -47.92 dBm -70.90 de -27.92 dB 2,538 MHz 5500 MHz | 300,000 Hz 515.00866 MHz 42,57 dBm 7153 d8 5257 dB
2.500 MHz 2538 MHz | 300,000 Hz | 519.00134 MHz 47.68 dBm 70.66 de -27.68 de 2.500 MHz 2,538 MKz | 300.000 Hz 824.00134 MHz 47.59 dBm 70,55 dB 27.59 dB
2.538 MHz 7.500 MHz = 100.000 kHz 819,05760 MHz -24.64 dBm -47.62 dB -11.64 dB 2.538 MHz 2500 MHz | 100.000 KHz B24.06296 MHz 24.49 dBm 45 db 1149 dp
_—
Jj ] ) e il ™)
Date: 30.APR.2024 16

LTE Band 26 /

5MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

=)

Spectrum

pectru

Ref Level 23.00 dém Offset 11.60 dB Mode Sweep Ref Level 23.00 dém  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
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-60 dem 50 dBm
<70 dem: -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF B21.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 22.05 ddm Jx Bandwidth_5.000 M‘HZ ‘ REW -‘30-‘""" kHz I Tx Power 21.97 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz 2538 MHz | 100.000kHz | 81396116 MHz -25.16 dem -47.21 de -12.16 de 7,500 MHZ 538 MMz | 100,000 Kz | B16.05044 MHz %50 domm 7 67 db 1590 0B
2538 Mz -2.500NHz | 30000047 | B13.99866 MH2 =49.20 cbm -71.31d |  -29.26d8 2,538 MHz 2500 MKz | 300000Hz  B18.09866 MHz -49.83 dBm J179dB | -29.83dB
2.500 MHz 2538 MHz | 300,000 Hz | 819.00134 MHz 48,73 dBm -70.78 dB -28.73 dB 5500 MH= S Sa M 300000 He | 824 to134 M an 75 dom e a0
2.538 MHz 7.500 MHz 100.000 kHz B819.04688 MHz -24.56 dBm -46.62 dB -11.56 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.08707 MHz 2354 dbm 4551 db _1054 dp
Y
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SPORTON LAB.
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Report No. : FG440146B

LTE Band 26 / 5MHz / 64QAM

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrur || spectrum o
Ref Level 23.00 dém Offset 11.60 dB Mode Sweep Ref Level 23.00 dém  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
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<70 dem: -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 20.60 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 5.000 M‘HZ ‘ REW -‘30-‘""" kHz I Tx Power 20.55 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
ZS00MHz | -2.538 MHz | 100.000kHz | 813.96116 MHz 2+32dem | 449308 | -11.320B 7,500 MHz 2538 MFz | 100.000 KMz | 81895312 MHz 2600 0Bm | 475308 | 139906
2538 Mz -2.500NHz | 30000047 | B13.99866 MH2 -50.54 b -7L.15d8 |  -30.5¢d8 2,538 MHz 2500 MKz | 300000Hz 81808527 MHz -50.76 dBm 7131dB | -30.76 dB
2.500 MHz 2538 MHz | 300000 Hz | 818.00134 Mz S0.08dem | 70.7908 | -30.18 0B 5500 NHz S S3B M. | 300000 He | 824 00134 MH. D T anaeh
2.538 MHz 7.500 MHz 100.000 kHz B819.04420 MHz -27.88 dBm -48.49 dB -14.88 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.05224 MHz 27.38 dbm 4783 dB 1438 db
T
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LTE Band 26 / 5MHz / 256 QAM

Lowest Channel / Full RB

Highest Channel / Full RB

ao
Spectrur || spectrum =
Ref Level 23.00 dém Offset 11.60 dB Mode Sweep Ref Level 23.00 dém  Offset 11.60 d& Mode Sweep
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF B21.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 18.65 dBm Jx Bandwidth_5.000 M‘HZ ‘ REW -‘30-‘""" kHz I Tx Power 18.63 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
Z.S00MHz | -2.538 MHz | 100.000kHz | 813.92365 MHz 20.7dem | 488208 | -17.17 0B 7,500 MHz 2538 MPz | 100.000 KMz | 81880417 MHz 2a.120Bm | 477508 | 16.12dB
2538 Mz -2.500WHz | 000004 | B13.98795 MH2 S2.62dbm 71278 |  -32.69 d8 2,538 MHz 2500 MHz | 300000Hz 81808795 MHz -52.95 dBm 7150dB | -32.05dB
2.500 MHz 2538 MHz | 300.000 Hz | B819.00134 MHz 52,34 dBm -70.98dB | -32.34.d8 5500 NHz S S38 MH. | 300000 He | 82400134 MH. ot dam L a e Stordn
2.538 MHz 7.500 MHz 100.000 kHz B819.03884 MHz -28.93 dBm -47.57 dB -15.93 dB 2,538 MHz 7.500 MHz 100.000 kHz B24.08171 MHz 28.67 dBm 47.30dB 15.67 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru

Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Sweep

Sp

Ref Level 23.00 dBm
SGL Count 100/100

trum

Offset 11.60 dB Mode Sweep
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CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.98 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.98 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-10.000 MHz -5.038 MHz _100.000 kHz 613.87497 MHz -31.04 dBm -54.02 di -16.0% dB -10.000 MHz -5.038 MHz | 100.000 kHz 513.96071 MHz -32.53 dBm -54.51 db -18.53 db
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -55.17 dBm -78.15dé -35.17 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -57.23 dBm -79.21 d8 -37.23dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -54.10 dBm -77.08 d& -34.10 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.00563 MHz -55.94 dBm -77.92 dB -35.94 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24.03029 MHz -29.07 dBr 52,05 dé. -16.07 dB 5.038 MHz 10.000 MHz | 100.000 kHz £824.03929 MHz -30.20 dBm 52.17 de -17.20 dB
\ ) J v ( ) J wa

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1Rm AvgPwr
it Fhook v 20 dBmithock FYiTn
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Lag s - Frrt, -
Brm = fn
-60 dBm -60 dBm
-70 dbr -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.57 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 18.59 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel ALimit
-10.000 MHz -5.038 MHz _100.000 kHz £13.93213 MHz -34.34 dBm 54,80 db 2134 dB -10.000 MHz -5.038 MHz | 100.000 kHz 513.94642 MHz -35.65 dBm -54.24 db -22.65 0B
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -58.87 dBm -79.43 de -38.87 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -61.08 dBm -79.67 d& -41.08 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -57.86 dBm -78.43 di -37.86 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -59.94 dBm -78.53 dB -39.94 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24.03029 MHz -31.86 dBm 52,43 dé -18.86 dB 5.038 MHz 10.000 MHz | 100.000 kHz £824.15004 MHz -35.11 dBm -53.70 d8 -22.11 dB
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Report No. : FG440146B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru

Spectrum

Ref Level 23,00 dem Offset 11.60 d&
SGL Count 100/100
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Ref Level 23.00 dBm
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Offset 11.60 dB Mode Sweep
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-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None Epectrum Emission Mask Standard: None
Tx Power 22.80 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.30 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz _ 100.000 kHz 613.89018 MHz -34.02 dBm -56.82 db -21.02 dB -15.000 MHz 7538 MHz | 100.000 kHz 513.93839 MHz -36.07 dBm -57.37 dB -23.07 db
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -58.63 dBm -81.42 dB -38.63 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -60.99 dBm -82.29 d8 -40.99 dB
7.500 MHz 7.538 MHz | 300.000 Hz 829.02411 MHz -57.70 dBm -80.50 dé -37.70 d& 7.500 MHz 7.538 MHz | 300.000 Hz 82900804 MHz -59.78 dBm -81.09 dB -39.78 dB
7.538 MHz 15.000 MHz | 100.000 kHz £820.04018 MHz -32.08 dBm 54.82 d& -10.02 dB 7.538 MHz 15.000 MHz | 100.000 kHz £820.06696 MHz -33.92 dBm 55.22 dB -20.92 dB
\ ) J v ( ) J o

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM
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-60 dBm -60 dBm
-70 dbr -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None Epectrum Emission Mask Standard: None
Tx Power 20.36 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 18.43 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel ALimit
-15.000 MHz -7.538 MHz _ 100.000 kHz 613.91696 MHz -37.60 dBm -57.95 db -24.60 dB -15.000 MHz 7538 MHz | 100.000 kHz 513.82018 MHz -41.50 dBm -58.53 db -28.50 0B
-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -63.08 dBm -83.44 dB -43,08 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -65.13 dBm -83.56 d8 -45.13 dB
7.500 MHz 7.538 MHz | 300.000 Hz 829.00268 MHz -62.13 dBm -82.48 di <4213 d8 7.500 MHz 7.538 MHz | 300.000 Hz 829.00268 MHz -64.82 dBm -83.25 dB 44,82 dB
7.538 MHz 15.000 MHz | 100.000 kHz £20.13125 MHz -35.89 dBm -56.25 dB -22.80 dB 7.538 MHz 15.000 MHz | 100.000 kHz £820.12589 MHz -39.90 dBm -58.33 d8 -26.90 dB
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Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Spectrum = ||| spectrum
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 624.88315 MHz -56.76 dBm -43.76 dB 30,000 MHz 806.500 MHz 100.000 kHz 793.71281 MHz -56.54 dBm -43.54 dB
836,500 MHz 1.000 GHz 100.000 kHz 917.02436 MHz -56.04 dBm -43.04 dB 836,500 MHz 1,000 GHz 100.000 kHz 954.12031 MHz -56.22 dBm -43.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62859 GHz -44.78 dBm -31.78 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96376 GHz -45.45 dBm -32.45 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.86230 GHz -40.85 dBm -27.85 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.91726 GHz -41,04 dBm -28.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91527 GHz -41.21 dBm -28.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.71657 GHz -41.22 dBm -28.22 dB
hid bl
{ L J wa L L J L
D: 0.APR.202 1 0.APR.202. 15:45:18
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 798,80828 MHz -56.53 dbm -43.53 dB
836,500 MHz 1,000 GHz 100.000 kHz 84716304 MHz -55.91 dBém -42.91 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -45.30 dBm -32.30 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -40.81 dBm -27.81 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.92127 GHz -41.22 dBm -28.22 dB
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LTE Band 26 / 3MHz

v ||| Spe
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 802.98170 MHz -56.71 dBm -43.71 dB 30.000 MHz 806.500 MHz 100.000 kHz 634.44321 MHz -56.65 dBm -43.65 dB
536,500 MHz 1.000 GHz 100.000 kHz 980.92091 MHz -56.13 dBm -43.13 dB 936,500 MHz 1.000 GHz 100.000 kHz 993.50412 MHz -56.06 dBm -43.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -44.97 dBm -31.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -44.65 dBm -31.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -41.14 dBm -28.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -41.16 dBm -28.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94476 GHz -41.21 dBm -28.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91977 GHz -41.36 dBm -28,36 dB
( ) ] 2 ( ) ] 1 b
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 75154179 MHz -56.71 dBm -43.71 dB
836,500 MHz 1,000 GHz 100.000 kHz 955,18253 MHz -55.97 dBém -42.97 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -45.13 dBm -32.13 d8
3,000 GHz 7,000 GHz 1.000 MHz 6.,99525 GHz -41.17 dBm -28.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71757 GHz -41.40 dBm -28.40 dB
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LTE Band 26 / 5MHz

v ||| Spe
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
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10 &iff_SPURIOUS LINE ARS PABS _10 ddRe JRIOUS_| INE_ABS
I _ABS_ T S_LINE_ABS_
20 dBm
-30 dBm
-40 dBm —
| e P ettt | M e
-50 dBm
M'J
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 802.98170 MHz -56.85 dBm -43.85 dB 30.000 MHz 806.500 MHz 100.000 kHz 802.73906 MHz -56.50 dBm -43.50 dB
536,500 MHz 1.000 GHz 100.000 kHz 837.92091 MHz -56.30 dBm -43.30 dB 936,500 MHz 1.000 GHz 100.000 kHz 952.56784 MHz -56.30 dBm -43.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -45.13 dBm -32.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -44.86 dBm -31.86 dB
3.000 GHz 7.000 GHz 1.000 MHz £.90126 GHz -41.20 dBm -28,20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02826 GHz -40.86 dBm -27.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91077 GHz -41.27 dBm -28.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72107 GHz -41,33 dBm -28.33 dB
( ) ] 2 ( ) ] 1 b e
D 4

Highest Channel / QPSK

pec =
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PAES
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBém
-40 dBém
N PR e P ——
-50 dem—f
W‘J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 806,03898 MHz -56.78 dém -43.78 dB.
836,500 MHz 1,000 GHz 100.000 kHz 920,21102 MHz -56,16 dBém -43.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -44.89 dBm -31.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -41.13 dBm -28.13 dB.
7.000 GHz 5.000 GHz 1.000 MHz 8.91877 GHz -41,38 dBm -28.38 dB
i
I J [
Date: 9
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec?
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1lm=1 k Pabs
jne $PURIOUS ) INE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 der
-30 dBém
-40 dBém
U ottt st
-50 deém e
M'J
-70 dém
-80 dB
-90 de:
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 79541130 MHz -56.68 dBm -43.68 dB
836,500 MHz 1,000 GHz 100.000 kHz 983,563561 MHz -56,36 dém -43.36 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -45.08 dBm -32.08 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.97025 GHz -41.05 dBm -28.05 d8
7.000 GHz 9,000 GHz 1.000 MHz 8,90427 GHz -41.32 dBm -28.32 dB
T s
I J [
Date: 2
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum Ec?
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1lm=1 k Pabs
jne $PURIOUS ) INE_ABS PABS
-10 é‘i 1
| SPURIOUS_LINE_ABS_
-20 dBr
-30 dBém
-40 dBém
" i P rns L At el tesa st
-50 dém f
W‘J
-70 dém
-80 dB
-90 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 780.90137 MHz -56.74 dBm -43.74 dB
836,500 MHz 1,000 GHz 100.000 kHz 961.47414 MHz -56.21 dBém -43.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -44.93 dBm -31.93 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.89776 GHz -41.11 dBm -28.11 d&
7.000 GHz 9,000 GHz 1.000 MHz 8,92927 GHz -41.14 dBm -28.14 dB
T s
I J [
Date: 2
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0074
40 Normal Voltage 0.0077
30 Normal Voltage 0.0127
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050
0 Normal Voltage 0.0101 PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0158
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0127

Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 A9-28 of 29
FAX . 886-3-328-4978



seamran cas. FCC RADIO TEST REPORT Report No. : FG440146B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0018
40 Normal Voltage 0.0005
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
0 Normal Voltage 0.0063 PASS
-10 Normal Voltage 0.0194
-20 Normal Voltage 0.0006
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.
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LTE Band 26_Part 90S_824M

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.96 5.77 6.29 6.64 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 16

FAX . 886-3-328-4978
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LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
mdﬂm Offset 11.60 di [E] m [E]

Ref Level 30.00 dém  Offset 11,60 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
s e
N e
a T a
FECEEES Hi S
=
00 B - 00
45 5 X
Y S \ S
\ < \ <
1E- - 1E-
\\ Y
\ X \ 3
1E 4 1E 4
i
£ i
]\ |
1 ; 1
CF 824.0 MHz Mean Pwr + 20.00 di CF 824.0 MHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2239 cbm 27,99 dbm 5.53 dB 2.43 dB 4.20 dB 4.96 dB 5.36 dB Trace 1 | 2144 cbm 26,00 dbm 5.55 dB 2.93 dB 4.81 d8 5.77 dB 5.32 dB
e — e
JL J [ [ CEECEREN )

LTE Band 26 / 15MHz / 64QAM LTE Band 26 / 15MHz / 256QAM
Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 11,60 d& Ref Level 30.00 dém  Offset 11,60 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view @153 view
e s
B A\“-‘_t -
o S 0, 3
i el
e R
.
00 00 S
N 5
X: %
< N <
1E- - 1E-
i %
| 5 3 \
1E \ 1E \
1 T 1 ;
\ \
i . \
E ] E 5
CF 824.0 MHz Mean Pwr + 20.00 di CF 824.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2043 cbm 27,64 dbm 7.41d8 3.13 dB 5.16 0B ©.29 dB ©.50 dB Trace 1 | 1844 cbm 26,74 dbm 8.30 dB 3.07 dB 5.25 dB 5.54 dB 7.54 dB
e e
JL J [ CEEEEEE )

TEL : 886-3-327-3456
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Eaa FCC RADIO TEST REPORT

Report No. : FG440146B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.34 1.30 3.00 3.06 4.98 4.95 9.78 9.73 | 1450 | 14.29 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.30 1.29 3.05 3.05 4.93 4.95 9.91 9.81 | 14.32 | 14.35 - -

Page Number : A10-3 of 16
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LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dBm  Offset 11,60 db @ RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.76 dBm| ™Il 15.90 dBm|
823.71750 MHz e 824.05030 Mz
= N “ndB 26.00 dB| « 3 ndB 26.00 dB)|
e rar’--.mr AT Hw~-¢"\"‘\..\ 1.342700000 MHz| 104 P et S B Ve 1.306300000 MHz|
Q factor 613.5) Qfactor | 630.8]
od od
\
i 7 \
BUE 3 -10 di A
/ / \
-20d v -20 di —
. A SO N v
Ve el ~ WM A L
AR
-40 -40 df
-50 d -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 823.7175 MHz 15.76 dBm ndB down 1.3427 MHz ML £624.0503 MHz 15.90 dBm ndB down 13063 MHz
1 823.3231 MHz -10.23 dam nds 26.00 d8 TL L 823.3371 MHz -9.97 dem nds 26.00 d8&
1 824.6657 MHz -10.41 dém Q factor 613.5 T2 1 £24.6434 MHz -10.33 dBm Q factor 530.8
)| o L ] e
Date:

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum o pectrum =
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.19 dBm| ™Il 17.10 dBm|
0 e ] nu-;.u.w;u;ué;ﬂ\:; - ,Xl . 823 :u;;wé;«::;
R LENL LN Y A ) AMEAN I 0, Pkt ) A, "
- T procfutmapreannadfiiat, ', 2.003000000 MHZ 04 i dneiiadion W "‘E&J P i 3.062900000 MHZ|
Q factor 274.7 7 Q factor 268.8]
o 0 df f
Tiy
-0 d l";‘ -10 d 1
o e 204 i .
% 7 I " i AR
/ P et e P A
30 din !
-40 -40 df
-50 d -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 824.8332 MHz 18.19 dBm ndB down 3.003 MHz ML 623.3227 MHz 17.18 dém ndB down 3.0629 MHz
T1 1 822.4895 MHz -7.21 dBm nds 26.00 d8 T1 1 822.4835 MHz -8.97 dBm nds 26.00 da
T2 1 825.4925 MHz -5.58 dBm Q factor 274.7 T2 1 B25.5465 MHz -6.83 dBm Q factor 260.8
L it ] ] ] b o

Date: 2.MAY.2024 12

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.72 dBm| ™Il 15.56 dBm|
1 825.90800 MHz 824.42000 MHz
20 M 20 -
R ndg, Y 26.00 dB| y ndo 26.00 dB|
i L b e L 1 4.985000000 MHz| 104 Py A A e L’m’vﬂya"’\-"f"\ﬁn\;q\ 4.955000000 MHz|
Q factor 165.7] Ji Q factor ! 166.4
L&W‘ o T j
-0d ¥ '\
A i
L} ~ 20 di frv I \\
! § \ [ 2 Fal o
WA A Moo, M, U, [t
A
40 df 40 d
50 df 50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHZ CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 825.908 MHz 16.72 dBm ndB down 4.985 MHz ML 524,42 MHz 15.55 dBm ndB down 4,955 MHz
T1 1 821.502 MHz -9.16 dBm nds 26.00 d8 T1 1 821.522 MHzZ -9.79 dBm nds 26.00 da
T2 1 826.488 MHz -8.53 dBm Q factor 165.7 T2 1 £26.476 MHZ -10.70 dém Q factor 166.4
L it ] ] ] )
Date: Z.MAY.2024 14: 1a:41:38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum = Spectrum 3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.50 dBm)| MI[1] 18.36 dBm
M1 29.4610 M M 25.9180 M
» e e . e s
i F T A L s AT LY a L at Mot ]
04 it (At 9.790000000 MHZ o A Bk VREp s Ay 0.730000000 MHZ
i Q factor S B4.1 Ji Q factor L a84.9
o 1 T 0 " \ﬁ
iy i ¥ 0a i |
J h "l
s — il i AV, 204 o e i
0 b T " - ¥ Ty
T DA T | J(V.-‘f” TR [ECTRTUT MOV
-30 \W
40 d -40d
-50 df -50 di
60 df -60 de
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML T 823.461 MHz 16.50 dBm nd@ down 9.79 MHz ML B25.916 MHz 16.36 dBm nd@ down 9.73 MHz
T fy 819.085 MHz -7.04 dam nds 26.00 d8 TL L B19.165 MHz -8.45 dam nds 26,00 da
T2 1 §28.875 MHz ~7.54 dBm q factor 4.1 T2 1 £26.695 MHz -5.82 dBm q factor 4.9
L it ] ] L ] )

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

sctrum &3 Spectrum &3
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.81 dBm| ™Il 16.14 dBm)
w1 825.2290 MHz . 825.1690 MHz
= A 26.00 dB @ ¥  ndB 26.00 dB
- Lo i bt Mk e, 14.505000000 MHz 04 ANt b »f-;\rLMquw;MJM‘fMl\ 14296000000 MHz
'l Q factor | 56.9 # Q factor \ 527
od : 0 d 4
; f "
-1 df Ta T -10 df IL
i * J ’,
20 1 bty Tl nd i BT
" | A ' 1 .
a0 daphald o il e 30 4 InldJ’l i) iy Ml
i WW
b '
-50 d -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 825.220 MHz 16.81 dBm ndB down 14.505 MHz ML 625,165 MHz 16.14 dBm ndB down 14.296 MHz
T1 1 816.747 MHz -10.25 dém nds 26.00 d8 T1 1 816.897 MHzZ -11.23 dém nds 26.00 da
T2 1 831.253 MHz -9.30 dBm Q factor 56.9 T2 1 B31.193 MHz -10.87 dBm Q factor 57.7
L )i J AHIRNRRED e L J GHIRNRRED W@
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

J

trum Spectrum s
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.34 dBm) ™M1[1] 16.61 dBm)
824.38320 MHz " 825.09100 MHz
y 1
= ndg f‘. 26.00 dB| e A IIE‘B‘ T 26.00 dB|
104 il By e, 1.303500000 MHz| wd At g fonponatgy S =l 3.050900000 MHz
] Q factor 632.4 ] Q factor | 270.4
04 0ol ¢ |
N - T
04 i o ' N3
10 T 10 7 &
20 d - 20 di - -
e n
\,
30 dep "jﬂ o .‘yﬂ’f‘lr‘\ﬂl i LM £
M) W A Y NS ) AL
-40 J -40 df
50 df -50 di
60 df -60 de
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 824.3832 MHz 15.34 dBm ndB down 1.3095 MHz ML 525,031 MHz 16.61 dBm ndB down 3.0509 MHz
TL 1 823.3399 MHz -10.65 dam nds 26.00 dB TL L 8224775 MHz -9.83 dem nds 26.00 d&
T2 1 824.6434 MHz -10.73 dBm Q factor 632.4 T2 1 B25.5285 MHz -9.27 dBm Q factor 270.4
L it ] ] ]

Mi

ddle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum ectrum s
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.17 dBm| ™Il 1699 dBm|
0 824.18000 MHz - " 821.1430 MHz
; ndB 26.00 dB ndB 26.00 dB
o R ENPREY I . R 4035000000 s o P A b A AR, 0010000000 111s
{ Q factor 167.0| Q factor 82.9
od - od
-
-od i -10d
Kl
20 d 20 di
i
o M
Al I N — e i V\.Mi i \Jﬁlfﬂdl‘ww\ﬂ‘ﬂ.ﬂﬂu
- K W7 7 0 . . ¥ 1
- .Wﬁwx ) 7y W ] '1‘ \F s
-40 -40 df
-50 d -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 62416 MHz 15.17 dBm ndB down 4.935 MHz ML 521,143 MHz 16.33 dBm ndB down 9,91 MHz
T1 1 821.552 MHz -11.06 d8m nds 26.00 d8 T1 1 £19.045 MHzZ -8.38 dBm nds 26.00 da
T2 1 826.488 MHz -11.02 dém Q factor 167.0 T2 1 B26.955 MHz -13.04 dém Q factor 82.9
L I ) - L I ) -

Middle Channel / 15MHz / 64QAM

N/A

trum =
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™Il 14.76 dBm|
830.3840 MHz
= ndB T 26.00 dB
10d P TP AT L) \‘WWJW’ILAMJN\ 14.326000000 MHZz
i q factor 58.0
0 di !
T
04 ,I
20 d ﬂr
a0 NI F\AN b ot o s
i it A i
504
60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 830.384 MHz 14.76 dBm ndB down 14.326 MHz
TL 1 816.807 MHz -11.43 dém ndé 26.00 dB
T2 1 831.133 MHz -10.88 dém Q factor 56.0
L 1 ) wa
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

trum &3 ectrum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep I Att 30de  SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.71 dBm| ™Il 13,40 dBm|
824.14890 MHz 8208.20280 MHz
= M1 ndB 26.00 dB « “I ndB 26.00 dB
X _Bw 1.295100000 MHz [y e oo r BRI A 3.050900000 MHz
e Ay_cnn i o o di " s eriap Ay
wd ™ a— Srhdor—\ 636.4 0 Q factor lw 269.8)
0 di Y
BUE! i
20 d : 1
. Al A
| o\ Ay YT S
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 824.1483 MHz 12.71 dBm ndB down 1.2651 MHz ML 1 623.2026 MHz 13.48 dBm ndB down 3.0509 MHz
TL 1 823.351 MHz -13.32 dém ndé 26.00 dB TL 1 B22.4595 MHz -13.06 dém ndé 26.00 d8
T2 1 824.6462 MHz -13.25 dém  factor 536.4 T2 1 £25.5105 MHz -12.57 dém  factor 269.8

L 1 ) ]

L I ]

Middle Channel / 10MHz / 256QAM

trum &3 ectrum &3
.00 dém  Offset 11,60 db & RBW 100 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
30de  SWT ims @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.81 dBm| ™Il 15.29 dBm|
821.98200 MHz 824.7790 MHz
= M ndB 26.00 dB @ y ndB 26.00 dB
. A . (Bu 4.955000000 MHz " i A bt Bl syt 9.810000000 MHz|
e p i Wt mn, 1659 1 ; atecter ) prip
od : + od f T
, Y 7
d IF! 2 di ¥
-10 4 k= -10 ﬂ’ ’*‘jll
20 d nl\‘l 20 di I i
0 ] f
/ i il !
) 30
T Y et | I I
) L PR I e W i )
g n s iy o by ullostin,
-50 d -50 di
-60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 821.982 MHz 12.81 dBm ndB down 4.955 MHz ML 624,779 MHz 15.23 dBm ndB down 9,51 MHz
TL 1 821.532 MHz -12.63 dém ndé 26.00 dB TL 1 819.125 MHz -8.16 dBm ndé 26.00 d8
T2 1 826.488 MHz -12.63 dém  factor 165.9 T2 1 B26.535 MHz -10.62 dém  factor 84.1

L ) ]

L I ]

Middle Channel / 15MHz / 256QAM

N/A

Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz
o Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 17k Max
™Il 3.96 dBm)
825.4690 MHz
= T ndB 26.00 dB
. . ol TR 14.356000000 MHz
g b R,
od { |
04 I“q
20d & JA
) ¥
40 el W PL T, L
b
50 d
60 d
CF 824.0 MHz 1001 pts pan 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 825.460 MHz 13.95 dBm ndB down 14.356 MHz
TL 1 816.927 MHz -12.15 dém ndé 26.00 dB
T2 1 831.283 MHz -14.04 dBm  factor 57.5

L ) ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Eaa FCC RADIO TEST REPORT

Report No. : FG440146B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.73 2.73 451 4.50 9.05 9.01 | 13.48 | 13.45 - -

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.73 2.72 4.50 4.48 9.01 9.05 | 13.48 | 13.48 - -

Page Number : A10-8 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep I Att 30de  SWT Lims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.19 dBm| ™Il 15.24 dBm)|
0 823.81260 MHz - 824.25170 MHz
] soceBw 1.093706294 MHz ‘é:'u By 1.096503497 MHZ]
P e e L P o
104 104 ;r W e e —y
d i I,
’ / \ ° Pl N
Y, o
h di f n
04 - -10
P \ )
-20d AT 2w ‘ /
S AL P \ \ - b
e S ) o Prooan
-40d
50 df -50 di
-60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.8126 MHz 17.19 dém ML £624.2517 MHz 15.24 dBm
TL 1 823.45175 MHz 9.27 dém Oce Bw 1.093706294 MHz TL 1 823.45175 MHz 6.25 dBm Oce Bw 1.096503497 MHz
T2 1 924.54545 MHz 10.38 dBm T2 1 824.54625 MHz 7.32 dém
L J L J [
Date: 2.MAY.202d Date: 2.MA

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum &3 pectrum
Ref Level 30.00 dém  Offset 11.60 db & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.72 dBm| ™Il 17.92 aBm)|
- [ 4 30 MHZ| - 823.66430 MHz
FETS SO AR W Qg \?““’L"J‘-.’wﬂ 2.733266733 MHZ I P— ’\F"‘R"JJV" o DR o 2.733266733 MHZ]
10d f 104d 4
I | i \
/ N / |
od - L 0 d { \
-10 .yr ‘n‘l -10 df p" T
vk
20 dBm-fdi T “M At Tl "u"l v Rz
I il PR A T T
“an
-40d -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.6953 MHz 18.72 dBm ML 1 £623.6643 MHz 17.32 dém
1 822.65135 MHz 11.73 dém Oce Bw 2.733266733 MH2 TL 1 822.63337 MH2z 9.80 dém Oce Bw 2.733266733 MH2
1 925.39462 MHz 12.09 dBm T2 1 825.36663 MHz 9.73 dém

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.05 dBm| ™Il 15.43 dBm|
0 . 823.76000 MHz - 828.17100 MHz
. Occ By . 4.515484515 MHZ Occ B . 4.505494505 MHz]
0 i A s L, s a T e T A el
] \ \
0 di T 0di
04 \L 10 d 7
i
20d H -20 df A
A P Tl il
T Ll W ey oo ot iy WY JL‘J""T\!\-"% AW
bl et
-40d -40 di
50 df -50 di
-60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHZ CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.76 MHz 16.05 dBm ML £23.171 MHz 15.43 dBm
TL 1 821.75225 MHz 9.60 dém Oce Bw 4.515484515 MHz TL 1 821.75225 MHz 8.85 dBém Oce Bw 4.505494505 MH2
T2 1 826.26773 MHz 10.54 dBm T2 1 826.25774 MHz 10.64 dBm
L it ] ] ] )
Date: Z.MAY.2024 14:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum = Spectrum s
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.14 dBm| ™Il 16.07 dBm|
20 M1 825.8380 MHz - 41 824.5990 MHz
TR Mu"ﬂ“fﬂ\ﬂé 0.050940051 MHz [ A%-M'W«J‘MN‘?' AR oz 9.010989011 MHz
10 d % 10 d -
{ Y ! \
0 di 7 ] o 7 h
od ."J i o il n
) M b, b
20 d LR bttt 20 d T i e e
b T R b R VAT i ULEYIT ™ TR )
-30 A‘i‘&
-40d -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 825.838 MHz 18.14 dBm ML 1 624,599 MHz 18.07 dém
TL 1 819.4845 MHz 12.49 dBm Oce Bw 9.050945051 MHz TL 1 819.5045 MHz 11.49 dém Oce Bw 9.010989011 MHZ
T2 1 828.5355 MHz 11.77 dBm T2 1 626.5155 MHz 10.34 dBm

J L J [
sctrum &3 Spectrum &3
Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| ™Il 15.65 dBm|
0 " 823.3410 MHz - 822.1120 MHz
T R T Occ By T2 13.4865159487 MHz B Y Occ B 13.456543457 MHz
0 et i Mooy e T e L T
T 1
0" ‘ | . f |
[ “JI [ lIH'\
-10d IU T -10d r !‘
20d T e i g o d } It
o X W al
g i i ,'IMWW* Ay L o
30
df
-50 d -50 di
60 d 60 db
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.341 MHz 16.90 dBm ML 522 112 MHz 15.65 dBm
TL 1 817.2867 MHz 11.80 dém Oce Bw 13.486513487 MHz TL 1 817.28B67 MHz 10.65 dBm oce Bw 13.456543457 MHz
T2 1 830.7732 MHz 11.69 dBm T2 1 B30.7433 MHz 11.93 dBm
L )i J AHIRNRRED e L J GHIRNRRED W@

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum o Spectrum =
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.72 dBm| 15.60 dBm|
0 823.86570 MHz - , 824.82720 MHz
] Occ B 1.093706294 MHz ooty X 2.789260739 MHz
04 P A Ao A 04 B T Rt Tt esfoe]
y - | \
0 di 0di
- A [ S
04 10 d i b
N B \
/ A f 5
20 df s . 20 df 7
N N il bl ol
30 diy L - 20 e . 1anpf AU e b .
v 1 TV WL Ao Z A
Py W/ \,A\’_\ if T Tt
“4nd -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.8657 MHz 14.72 dBm ML 624.6272 MHz 15.60 dBm
T1 1 823.45455 MHz 7.24 dBm oce Bw 1.093706294 MHz T1 1 822.63337 MHz 9.39 dBm oce Bw 2.739260739 MHZ
T2 1 924.54825 MHz .88 dbm T2 1 825.37263 MHz 9.70 dBm

L ) ]

L I ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum &3 trum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.70 dBm| ™Il 17.79 dBm|
0 824.51900 MHz - M 824.7590 MHz
Y Occhw 4.505494505 MHz T I AP }Jm o v 9.010989011 MHz
N T el 4 S PTEW VLN SRVISEMR W R Py
10 d Ardpodle, s g e b, n‘ 10 d ]
\
04 ! 04 !
W i l
04 ! L0 d |
\ / |
20d s 20 d }
p i I
: ‘ v
- ) L ! . rl# PTONA TN LT M ' Ol A i }IRM\Q
N ]‘L'\N el TR i ATV ke uat Ll
-40 -40 df
50 df -50 di
-60 df -60 o
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.519 MHz 15.70 dBm ML 624,759 MHz 17.79 dém
T1 1 821.76224 MHz 9.82 dBm oce Bw 4.505494505 MHz T1 1 819.5045 MHz 11.59 d@m oce Bw 9.010989011 MHZ
T2 1 826.26773 MHz .50 dbm T2 1 626.5155 MHz 12.42 dBm

L ) ]

L I ]

Middle Channel / 15MHz / 64QAM

N/A

trum

Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz

o Att 30de  SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™Il 14.62 dBm|
0 823.1610 MHz
- Occ B - 13.4865159487 MHz
1wd P LY ,A.\.MKF. AT o q,w\,l‘\v-ﬂuf
o J |
04 m‘l
o 4
20 ,IYHJ 4
0 Ll M-'I .\ll?‘-l Mo Al'l\h by gl
(TR ' LI I L
ot
o)
504
60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 823.161 MHz 14.82 dBm
TL 1 817.2867 MHz 9.73 dém Occ 8w 13.485513487 MHz
T2 1 830.7732 MHz 10.20 dBm

L ) ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30de  SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.74 dBm| ™Il 13.76 dBm|
0 823.86570 MHz - 825.14490 Mz
Occ B 1.099300699 MHz occBe ! 2.727272727 MHz
T Lt i sp i o
10 df - - - s 10 d Lot rnh . (TN
i 1 {)
od 4 - od
J 1n
-tod 1 = -10d
L
iad
20 d 20 d
\, |
) 1 ]
T ol A\ IRy e~ |
gl A
-50 d -50 di
-60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 823.8657 MHz 12.74 dBm ML £25.144% MHz 13.76 dém
T1 1 823.45175 MHz +.64 dBm oce Bw 1.099300699 MHz T1 1 B822.64535 MHz 8.13 dBm oce Bw 2.727272727 MHZ
T2 1 924.55105 MHz 3.48 dém T2 1 825.37263 MHz 7.50 dBém

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.08 dBm| ™Il 14.66 dBm|
0 825.21900 MHz - 7010 MHz
OctiBw 4.485514486 MHz ! Occ B . 050949051 MHz
» 1y o d A e apd T2 P T LA oo gt b b T 2
10 S = - L - 10 S
7 ' [ \
od { | od /
|
: /
04 \ 10 d i
20 d 20 d A
] f
- il i
o A nva W bbb
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 825.219 MHz 13.08 dBm ML 1 522,701 MHz 14.66 dBm
T1 1 821.76224 MHz 6.30 dBm oce Bw 4.485514486 MHz T1 1 819.4845 MHz 7.80 dBm oce Bw 9.050949051 MHZ
T2 1 826.24775 MHz 7.50 dém T2 1 B26.5355 MHz 9.01 dBm
L J \ J ) e

Middle Channel /15MHz / 256QAM

N/A

ctrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

SWT

Offset 11,60 dBé & RBW 300 kHz
1ms @ VBW

1MHz  Mode Sweep

(@ 17k Max

11

T "

2.04 dBm)|
8293650 MHZ
13486513487 MHZ

oy e A g

40 g
S
o

-50

60 df

CF 824.0 MHz

1001 pts

Span 30.0 MHz

Marker
X-value |

¥-value | __Function |

Function Result |

Type | Ref | Trc |

ML 1 828.365 MHz
817.2567 MHz
830.7433 MHz

TL 1
T2 1

12.94 dBm
6.28 dBm
7.00 dBm

oce Bw

L )

13.485513487 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spect

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit
e _$PURIOUS LINE_ABS PABS e INE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBrv - - 40 dBm ‘ — —w
ey
50 dBr - 50 dBm J"""‘
J oty
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 793.93575 MHz -56.37 dBm -43.37 dB 30.000 MHz 814.000 MHz 100.000 kHz 615.14593 MHz -56.55 dBm -43.55 dB
849,000 MHz 1.000 GHz 100.000 kHz 995.81184 MHz -56.26 dBm -43.28 dB 540,000 MHz 1.000 GHz 100.000 kHz 997.02479 MHz -56.22 dBm -43.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -44.60 dBm -31.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -40.81 dBm -27.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.08925 GHz -40.88 dBm -27.88 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.90227 GHz -41.14 dBm -28.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.71807 GHz -41,33 dBm -28.33 dB
( ) J ( ) ] o

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

=

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

oo )

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmrk Paks Limit 'thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 A -10 défRE—
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
— -40 dBm
) - T [ R—— I ~ -~ e WP W R—
-50 dBm f
J M’J
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 0.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 603.28867 MHz -56.49 dBm -43.40 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.14255 MHz -56.21 dBm -43.21 dB
849,000 MHz 1.000 GHz 100.000 kHz 937.70590 MHz -56.34 dBm -43.34 dB 540,000 MHz 1.000 GHz 100.000 kHz 971.21114 MHz -56.22 dBm -43.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -44.52 dBm -31.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -44.35 dBm -31.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90876 GHz -40.94 dBm -27.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -40.74 dBm -27.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71857 GHz -41.14 dBm -28.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91227 GHz -40.99 dBm -27.99 dB
\ ) J v ( I J wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Ref Level 0.00 dém  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PARS
10 difE_SPURIOUS LINE_ABS PABS
LINE_ABS_
Y
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 514.000 MHz 100.000 kHz 813.92650 MHz -55.69 dBm -42.69 dB
849,000 MHz 1.000 GHz 100.000 kHz 945.93128 MHz -56.14 dBm -43.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63509 GHz -44.94 dBm -31.94 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -41.15 dBm -28.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.93127 GHz -41,15 dBm -28.15 dB
ai

L s J

TEL : 886-3-327-3456 Page Number 1 A10-14 of 16
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0074
40 Normal Voltage 0.0077
30 Normal Voltage 0.0127
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0050

0 Normal Voltage 0.0101 PASS
-10 Normal Voltage 0.0145
-20 Normal Voltage 0.0158
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0127

Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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seamran cas. FCC RADIO TEST REPORT Report No. : FG440146B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0030
40 Normal Voltage 0.0124
30 Normal Voltage 0.0089
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0108
0 Normal Voltage 0.0127 PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0104
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Battery End Point 0.0131

Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.77 6.43 6.72 6.93 PASS
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